

TEST REPORT

Issued To : SAFETRACK ENGINEERS PVT LTD
A-11,1ST FLOOR
SEC-09

Report No.: 150629051/1506290124
Sample Description :
3/16" INCH CADMIUM BRONZE/COPPER ALLOY CABLE

Date: 03-Jul-2015
DOR 29-Jun-2015

NOIDA-201301

Phone/Fax: 9971458222
Kind Attn. :

Your Ref. No. :

ID: 1506290124

Page 1 of 1

Date of Start of Testing: 03/07/2015

Date of Completion of Test: 03/07/2015

S.NO.	TEST	RESULT	TEST METHOD
1	Conductor Resistance: Ω/km (At 20°C)	2.175	IS:10810(pt-5)

End of the report



Ashtomay
Analyst



Authorised Signatory